
AN935H
5-17

178

13

14

7

1

2

5

6

4

3

9

8

12

10

11

31

32

33

27

26

25

34

35

36

37 41

38

39

40

24

20

15

16

17

18

19

21

22

23

29

28

30

5150
52

55

45
46

43

47

44

48
49

53

64

65

42

56

5954

57
58

60

61

62
63

179



98

102

104

99
110

96

105
106

107

111

101

100

97

95

103

109

113

94

112
114 115

116

118

117

108

152

161

166

154

155

153

156

157
158

159

168

167

172

169

171

173

174

175
176

91

92

83
84

79

82

80

85

86

81

93

148
149

134

144

132

133

146
147

141

145

150

135

136

66

67

71

70

72
69

78

88

9089

68

87

123

122
177

119

125

120

121

124

129

130

131

127

128

126

170



Model AN935H Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

001  266913-7 HEX. SOCKET HEAD BOLT M6X30 4 PC.
002  319360-2 TOP CAP 1 PC.
003  424649-6 REAR CUSHION 1 PC.
004  332118-2 VALVE SEAT GUIDE 1
005  424648-8 VALVE SEAT 1 PC.
006  455320-1 HEAD VALVE GUIDE 1 PC.
007  197788-2 REPAIR KIT FOR EXHAUST HOLE 1 PC.
007 D10  INC. 8-11 0
008  213791-6 O-RING 48 1 PC.
009  213792-4 O-RING 45 1 PC.
010  213790-8 O-RING 58 1 PC.
011  213790-8 O-RING 58 1 PC.
012  332120-5 HEAD VALVE 1
013  135719-3 DRIVER ASS'Y 1 PC.
013 D10  INC. 14 0
014  213588-3 O-RING 28 1 PC.
015  234341-4 COMPRESSION SPRING 52 1 PC.
016  332117-4 CYLINDER SEPARATOR 1
017  213658-8 O RING 56 1 PC.
018  213086-7 O RING 45 1 PC.
019  213510-0 O RING 36 1 PC.
020  326766-7 CYLINDER 1
021  213509-5 O RING 40 1 PC.
022  213755-0 O RING 75 1 PC.
023  162368-3 TOP CAP GASKET 1 PC.
024  852K50-5 AN935H NAME PLATE 1 PC.
025  183E67-4 HOUSING SET 1
025 C10 810473-7 CAUTION LABEL 1 PC.
025 D10  INC. 26,27,179 0
026  809M90-6 MAKITA LOGO LABEL R 1 PC.
027  809M89-1 MAKITA LOGO LABEL L 1 PC.
028  951078-5 SPRING PIN 3-32 1 PC.
029  951078-5 SPRING PIN 3-32 1 PC.
030  951072-7 SPRING PIN 3-24 1 PC.
031  266912-9 HEX. SOCKET HEAD BOLT M5X10 1 PC.
032  455322-7 EXHAUST COVER R 1 PC.
033  455319-6 FILTER 1 PC.
034  455319-6 FILTER 1 PC.
035  455321-9 EXHAUST COVER L 1 PC.
036  266912-9 HEX. SOCKET HEAD BOLT M5X10 1 PC.
037  424387-0 FRONT CUSHION 1 PC.
038  213569-7 O RING 45 1 PC.
039  213045-1 O-RING 6 1 PC.
040  143408-6 DRIVER GUIDE COMPLETE 1 PC.
041  266914-5 HEX. SOCKET HEAD BOLT M8X30 4 PC.
042  196452-2 DUSTER SET 1 PC.
042 D10  INC. 43-54,59-63 0
043  962165-5 RETAINING RING R-37 1 PC.
044  318983-3 INLET HOLDER 1 PC.



045  213462-5 O RING 33 1 PC.
046  213509-5 O RING 40 1 PC.
047  331929-2 INLET FLANGE 1 PC.
048  424455-9 D RING 14 1 PC.
049  213154-6 O RING 14 1 PC.
050  213034-6 O RING 3 1 PC.
051  213005-3 O RING 5 1 PC.
052  452107-2 RELEAF VALVE 1 PC.
053  922127-5 HEX. SOCKET HEAD BOLT M4X16 4 PC.
054  197789-0 REPAIR KIT FOR DUSTER 1 PC.
054 D10  INC. 55-58 0
055  213034-6 O RING 3 1 PC.
056  213979-8 O-RING 3 1 PC.
057  213545-1 O-RING 5.5 1 PC.
058  213030-4 O RING 8 1 PC.
059  325930-7 VALVE STEM 1 PC.
060  326042-9 VALVE GUIDE 1 PC.
061  234003-4 COMPRESSION SPRING 5 1 PC.
062  452473-7 SWITCH LEVER 1 PC.
063  951001-0 SPRING PIN 2-8 1 PC.
064  286280-4 CAP 9 1 PC.
065  243105-5 ONE-TOUCH JOINT H22PM 1 PC.
066  922257-2 HEX. SOCKET HEAD BOLT M5X35 1 PC.
067  941102-2 FLAT WASHER 5 1 PC.
068  135819-9 MAGAZINE ASSEMBLY 1
068 D10  INC. 69-86 0
069  141980-2 MAGAZINE COMPLETE 1 PC.
069 C10 810469-8 CAUTION LABEL 1 PC.
070  256773-5 PIN 4 1 PC.
071  233505-7 TORSION SPRING 7 1 PC.
072  259042-3 STOP RING E-3 1 PC.
078  143914-1 MAGAZINE CAP COMPLETE 1
078 C10 809M86-7 AN935H MAGAZINE LABEL 1
079  268168-0 PIN 3 1 PC.
080  454691-3 ADJUST SHAFT 1 PC.
081  961105-0 RETAINING RING S-25 1 PC.
082  268272-5 PIN 2.5 1 PC.
083  216008-6 STEEL BALL 4 1 PC.
084  233492-0 COMPRESSION SPRING 2 1 PC.
085  419859-8 ADJUST SLEEVE 1 PC.
086  419860-3 CHANGE PLATE 1 PC.
087  455324-3 HOOK BASE 1 PC.
088  233343-7 COMPRESSION SPRING 7 1 PC.
089  951063-8 SPRING PIN 3-16 1 PC.
090  168583-7 HOOK 1 PC.
091  266369-4 HEX SOCKET HEAD BOLT M5X20 1 PC.
092  941102-2 FLAT WASHER 5 1 PC.
093  456258-3 CONTACT ARM COVER 1 PC.
094  310504-7 CONTACT PLATE B 1 PC.
095  346386-1 CONTACT ARM 1 PC.
096  264027-6 HEX LOCK NUT M6-10 1 PC.
097  941152-7 FLAT WASHER 6 1 PC.
098  216001-0 STEEL BALL 3.5 1 PC.
099  231236-2 COMPRESSION SPRING 3 1 PC.
100  451949-1 ADJUSTER DIAL 1 PC.
101  326751-0 ADJUSTER SHAFT 1 PC.



102  213005-3 O RING 5 1 PC.
103  310673-4 CONTACT TOP 1 PC.
104  213005-3 O RING 5 1 PC.
105  255174-4 PUSH RIVET 2 PC.
106  941051-3 FLAT WASHER 4 2 PC.
107  941051-3 FLAT WASHER 4 1 PC.
108  255174-4 PUSH RIVET 1 PC.
109  413152-2 COVER 1 PC.
110  234225-6 COMPRESSION SPRING 5 1 PC.
111  262054-7 URETHANE RING 3 1 PC.
112  310466-9 FEEDING CLAW 1 PC.
113  256432-1 PIN 4-4.5 1 PC.
114  346387-9 CHECK CLAW 2 PC.
115  233581-1 TORSION SPRING 4 1 PC.
116  262054-7 URETHANE RING 3 1 PC.
117  256517-3 PIN 3 1 PC.
118  234186-0 COMPRESSION SPRING 12 1 PC.
119  213233-0 O-RING 15 1 PC.
120  213275-4 O RING 18 1 PC.
121  213968-3 O-RING 7 2 PC.
122  213185-5 O-RING 12.5 1 PC.
123  213044-3 O RING 3 1 PC.
124  213640-7 O-RING 3 1 PC.
125  213275-4 O RING 18 1 PC.

126-1  198035-4 REPAIR KIT FOR TRIGGER 1 PC.
D11  INC. 119-125,177,180 0

127-1  326764-1 TRIGGER VALVE GUIDE 1 PC.
128-1  326763-3 PILOT VALVE 1 PC.

129  234188-6 COMPRESSION SPRING 3 1 PC.
130  326476-6 TRIGGER VALVE STEM 1 PC.

131-1  326765-9 TRIGGER VALVE CASE 1 PC.
132  310503-9 IDLER C 1 PC.

133-1  310762-5 TRIGGER S 1
134  233570-6 TORSION SPRING 3 1 PC.
135  951007-8 SPRING PIN 2-12 1 PC.

136-1  123887-4 TRIGGER ASSY S 1
136-1 D10  INC. 132-135 0

141  451963-7 TRIGGER BASE 1 PC.
144  261118-4 URETHANE WASHER 1 PC.
145  268262-8 PIN 3 1 PC.
146  325928-4 LOCK PIN 6A 1 PC.
147  451953-0 LEVER 6 1 PC.
148  216001-0 STEEL BALL 3.5 1 PC.
149  231236-2 COMPRESSION SPRING 3 1 PC.
150  951001-0 SPRING PIN 2-8 1 PC.
152  213054-0 O RING 9 1 PC.
153  326438-4 PISTON 1 PC.
154  213207-1 O RING 16 1 PC.
155  234045-8 COMPRESSION SPRING 9 1 PC.
156  234046-6 COMPRESSION SPRING 10 1 PC.
157  262123-4 RUBBER RING 14 1 PC.
158  345781-2 CUP WASHER 1 PC.
159  257395-4 RETAINING RING (INT)R-24 1 PC.
161  262054-7 URETHANE RING 3 1 PC.
166  256570-9 PIN 4 1
167  234009-2 COMPRESSION SPRING 4 1 PC.



168  310444-9 NAIL HOLDER 1 PC.
169  310684-9 DOOR 1 PC.

170-1  135791-5 TRIGGER VALVE ASS'Y 1 PC.
170-1 D10  INC. 126-131,180 0

171  162320-1 LOCK LEVER 1 PC.
172  268274-1 PIN 3 1 PC.
173  231401-3 COMPRESSION SPRING 7 1 PC.
174  452553-9 DOOR COVER 1 PC.
175  941051-3 FLAT WASHER 4 2 PC.
176  265911-8 HEX. SOCKET HEAD BOLT M4X8 2 PC.
177  213771-2 O-RING 6 1 PC.
178  424771-9 TOP CAP COVER 1 PC.
179  424770-1 GRIP 1 PC.
180  213087-5 O-RING 16.5 1 PC.
A01  424769-6 NOSE ADAPTER 1 PC.
A02  194381-3 OIL SUPPLY SET 1 PC.
A03  195246-2 SAFETY GOGGLE 1 PC.
A04  783202-0 HEX. WRENCH 4 1 PC.
A05  821624-7 PLASTIC CARRYING CASE 1 PC.
A05 C10 162315-4 LATCH 2 PC.
A06  809S94-4 AN935H PLASTIC CASE LABEL 2

A07-1  123888-2 TRIGGER ASSY B 1 PC.
A07-1 C10 233570-6 TORSION SPRING 3 1 PC.
A07-1 C21 310762-5 TRIGGER S 1
A07-1 C30 310502-1 IDLER B 1 PC.
A07-1 C40 951007-8 SPRING PIN 2-12 1 PC.


